



Report.

70470270-HVL

06-1214

2007-03-28

Tests on 33 kV joint



TEST REPORT

Report no. 70470270-HVL 06-1214
Client Shenzhen Woer Heat-Shrinkable Material Co., Ltd.
Shenzhen, China

Reference -

Concerning test
Date 21 April 2005 up to and including 12 September 2005
Place High-Voltage Laboratory of KEMA Nederland B.V.
Arnhem, the Netherlands

Object three-core straight joint
Type 33 kV WLJ-3/3 120-240 mm
Manufacturer same as client

REQUIREMENTS

The requirements as specified in the standard IEC 60502-4 (2005).

TEST PROGRAMME

For the test programme we refer to page 5.

SUMMARY AND CONCLUSION

The results obtained relate only to the work ordered and to the material tested.
The tests were passed.

Author M.G.J. Grooten

KEMA Nederland B.V.

This report consists of:
30 pages
2 appendices


P.G.A. Bus
KEMA T&D Testing Services
Managing Director

Arnhem, 28 March 2007

© Copyright: Publication or reproduction of the contents of this report in any other form than a complete copy to the letter, is not allowed without our written consent.

Electronic copies in e.g. PDF-format or scanned version of this report may be available and have the status "for information only". The bound version of this report is the only valid version.

Utrechtseweg 310, 6812 AR Arnhem. Telephone +31 26 3 56 31 85. Telefax +31 26 4 43 38 43